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Body protection: single use suits

Description and composition:

Single use suit made of 55 g SMS. sl nzdl s

Has a three-piece hood and elastic adjustment to ankles, wrists and back. One-
direction zipper with single flap and adhesive protective tape.

V-shaped reinforced stitching in crotch. Stitched seams Zipper with protective
adhesive strip

Colour: WHITE.

Sizes: S, M, L, XL, XXL and XXXL.

CE marking: TYPE 6 AND 5. Elastically adjusts to ankle,

wrists and back

Ref: Size Height Chest Weight
912.129 S 164 to170cm  84t0 92 cm 1879 Chest (cm)
912.130 M 170t0 176 cm 92to 100 cm 187 g £
912.131 L 176t0182cm 100 to 108 cm 187 ¢ T N
912.132 XL 182t0188cm 108to 116 cm 187 g E
912.133 XXL 188t0194cm 116to 124 cm 187 g
912.134 XXXL 194t0200cm 124 to 132cm 187 g
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Body protection: single use suits

Chemical
Particle-tight splash-proof

Standard and certification

Electrostatic Radioactive
properties Particle-tight

Type5  Type6 EN1149-  EN1073-2/02
5/08 Class 1

Chemical
risk

Protective clothing
General requirements

ENISO 13688-2013

ENISO 13982-1/04 +A1/10
EN 13034/05 + A1/09

Applications Food and beverage industry Automotive industry
Petrol and gas activities Spray application of paint
Painting Surface treatments
Asbestos handling
Electronics
Conservation The article must be kept in a cool, dry, dark place.
Storage - Expiry This product should be used within five years of the manufacture date shown on the label.
Directions Ensure size is adequate for user. Do not modify the product in any way.
Use
Maintenance and cleaning 7 = H =
Donotwash  Donotiron Do nottumble-dry Do not dry-clean
Presentation Individually packed: 1 unit
50 unit carton. (52 x 32 x 58)
Bar code BAR CODE CARTON BAR CODE
912.129 8423173880248 18423173880245
912.130 8423173880255 18423173880252
912.131 8423173880262 18423173880269
912.132 8423173880279 18423173880276
912.133 8423173880286 18423173880283
912.134 8423173880293 18423173880290
Behaviour - Levels and classes
EN 1149-5

TEST RESULT CLASS
Surface resistivity (EN 1149-1) 7,3x10(7) pass

EN 13034 + EN 13982-1 + EN 1073-2
TEST RESULT CLASS

Resistance to penetration (EN 6530)

H2504 30% 0,00% 3
NaOH 10% 0,00% 3
O-xylene 21,50% NC
Butan 10l 17,10% NC

Repellency to Liquid (EN 6530)

H2504 30% 92,00% 2

NaOH 10% 96,70% 3

0-xylene 3,40% NC

Butan 10l 18,60% NC

Abrasion Resistance (EN 530 method 2) 350 cycles 2

Trapezoidal tear resistance (EN ISO 9073-4) 68 N wrap 33,8 N weft 2

Tensile strenght (EN ISO 13934-1) 120 N warp 54 N weft 1

Puncture resistance (EN 863) 61N 1

Flex cracking resistance (EN ISO 7854 method B) No damage after -

1500 cycles 4 . . : e 9
*
. ¢ ’ 1

Light spray test (EN 13034-EN468)  No stain on the witness N - e
coveralls pass R IR 3

Inward leakage test (EN 13982-2) Ljmn 82/90 <30% Ls
8/10< 15% pass- CLASS 1
- v ® A& 46 AV
Seam strenght <8EN ISO 13935-2) Serged seam 78N 3 P
" 4 e . .Y P A ATAVAVLAWL
’ ¢ Aromatic amines derived from azo dyes Not detectable
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